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OF STATE FORESTRY ADMINISTRATION (NANJING)

No.17-1081

TESTING REPORT

4 PAGES No.l

Inspected unit

XUZHOU HUAYU WOOD INDUSTRY CO.,.

Production unit

E2)
XUZHOU HUAYU WOOD INDUSTRY CO., }4

=
A =
Product name Plywood Trademark —
20
. : Testing L
Product size Thickness: 14mm classTfoation Entrusted {esti
EN314-1, EN314-2, EN 310
Grade Acceptable part Standard EN322, EN717-2, EN323
Batch No./ 1 :
Production date 2017-08-31 Sample size mm: 600x600x14  4pcs
Bonding class / Wood species | Poplar

Testing item

Moisture content, Density, Bonding quality, Modulus of elasticity ip/x
bending, Bending strength, formaldehyde release {7

Conclusion

Required by XUZHOU HUAYU WOOD INDUSTRY CO., LTD. j
according to the standard EN322, EN323, EN314-1,EN314-2, EN 310 an
EN717-2, Wood Products Quality & Inspection Center of State Forestry
Administration (Nanjing) tests its sending the plywood samples’
Mechanical properties (Moisture content, Density, Bonding quality,
Modulus of elasticity in bending, Bending strength) and formaldehyde
release.

Test values see in Page 2. Page3 and Page4

Remarks

1. The production unit’s name and trademark of the product are supplied by the
inspected unit.

2. This report is only responsible for sending samples.

3. Bonding quality’ details of pretreatments EN314-1 5.1.1: Immersion for 24 hours

in water at (2043)°C. EN314-13 5.1.4; Immersion for (72%1) hours in boiling

water, followed by cooling in water at(20+3)°C for at least 1 hour to decrease

temperature of test pieces to 20°C.

—

Approved by %Z & Lg Reviewed by: 2_\%}? Tested by :\\{ﬂkﬁgﬂ



WOOD PRODUCTS QUALITY TEST& INSPECTION CENTER

OF STATE FORESTRY ADMINISTRATION (NANJ ING)

TESTING REPORT

No.17-1081 4 PAGES No.2
Inspected unit | XUZHOU HUAYU WOOD INDUSTRY CO., LTD.
Sampling .
Product name Plywood method Sending
Product size | Thickness: 14mm . EN314-1,EN314-2,EN310
Testi date September 25, 2017 TO andar EN322, EN717-2,EN 323
& October 12,2017 :
Testing item Unit Standard used Tested value
Mean shear strength(fy) N/mm? 1.14
Bonding EN 314 —
quality The standard deviation — (pretreatments by | ! 0 08
(glueline | \fean apparent cohesive EN314-15.1.1)
1) % : Z= | 84
wood failure (W) =
Mean shear strength(fy) | N/mm? EN 314~ }\)’)\\ / 1.20
Bonding (pretreatments by & .
quality The standard deviation — EN314-15.1.1) / 0.16
(glueline | Nean apparent cohesive
2) % 74
wood failure (W) /
1 Q\
) Mean shear strength(fy) N/mm? 1.23 .7/ .
Bonding — EN 314
quality | The standard deviation — (pretreatments by 0.07 \%
(glueline | pfean apparent cohesive EN314-15.1.1) \ x;?
3) % 63 it
wood failure (W) k.
) Mean shear strength(fy) N/mm? EN 314 1,22
Bonding — (pretreatments by
quality The standard deviation — EN314-15.1.1) 0.25
(glueline | Mean apparent cohesive
4 . % 100
wood failure (W)




WOOD PRODUCTS QUALITY TEST& INSPECTION CENTER

OF STATE FORESTRY ADMINISTRATION (NANJING)

TESTING REPORT

No.17-1081

4 PAGES No.3

Inspected unit

XUZHOU HUAYU WOOD INDUSTRY CO., LTD.

Testing date

September 25,2017 TO
October 12, 2017

Sampling .
P t
roduct name Plywood method Sending
Product si i .
roduct size | Thickness: 14mm EN314-1,EN314-2,EN310
Standard

EN322, EN717-2,EN 323

Testing item Unit Standard used Tested value
Mean shear strength(fy) | N/mm® 1. 04
Bonding — EN 314
quality The standard deviation — (pretreatments by 0. 09
(glueline | nean apparent cohesive EN314-15.1.4)
1) % 77 ¢
wood failure (W)
Mean shear strength(fv) N/mm? EN314 1. 08 ( -
Bonding (pretreatments by
quality The standard deviation — EN314-1 5.1.4) 0.19 \
(glueline | Nean apparent cohesive \<
2) % '8 41
wood failure (W) %/
Mean shear strength(fy) N/mm? p @\ 02
Bonding EN 314 ==
quality The standard deviation == (pretreatments by A &= }) 10
: 3
(glueline | Nean apparent cohesive EN314-15.1.4) ; )
3) % ) 55
wood failure (W)
Mean shear strength(fy) N/mm? EN314 1.05
Bonding (pretreatments by
quality The standard deviation — EN314-15.1.4) 0.10
(glueline | Nean apparent cohesive
4) % 53
wood failure (W)




WOOD PRODUCTS QUALITY TEST& INSPECTION CENTER

OF STATE FORESTRY ADMINISTRATION (NANJING)

TESTING REPORT

No.17-1081

4 PAGES No.4

Inspected unit

XUZHOU HUAYU WOOD INDUSTRY CO., LTD.

Product name

Plywood

Sampling
method

Sending

Product size

Thickness: 14mm

September 25,2017 TO

Standard

EN314-1,EN314-2,EN310
EN322, EN717-2,EN 323

Testing dats October 12, 2017
Testing item Unit Standard used Tested value
Panel 50. 2
Longitudinal N2 average
grain mm Standard 8 1
Bending % deviation )
strength EN3I0 Panel 43.9
Cross grain Nimm? average
— ;‘\ Standard 4.0
%\ deviation )
Moisture content % EN322 ¢ -2 Average: 7.3
Densit kg/m’ EN323 | Average: 548
d AN
i
Longitudinal N o nel average 5915
grain Standard
Modulus . doriatt 335.0
of EN 310 eviation
elasticity . Panel average 4108
. . Cross grain 2
in bending N/mm Standard —
deviation :
Formaldehyde release mg/m*h EN717-2 Average: 0.88

remarks

Moisture content (specimen dimension:50mmx50mmx14mm; number: 6)
Density(specimen dimension:50mmx»50mmx14mm; number: 6)
Bending strength(specimen dimension: 330mmx50mmx l4mm; number: 6 with Longitudinal
grain fibers and 6 with Cross grain fibers)

Bonding quality(specimen dimension: 100mmx25mmx14mm; 10 test pieces per glueline)
Modulus of elasticity in bending(specimen dimension: 330mmx50mmx14mm; number: 6 with
Longitudinal grain fibers and 6 with Cross grain fibers)

Formaldehyde release (specimen dimension:400mmx50mmx 14mm; number: 2)
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TEST REPORT

CheckCode: 211822
Report No. : C201711139686-44E

Applicant: Xuzhou Huayu Wood Co., Ltd.
Address: San Bao Zhen Sheng Yang Industrial Park, Tongshan County, Xuzhou City,
Jiangsu Province

Report on the submitted sample(s) said to be:

Name: Plywood

Material No.: w———

Product Series: e

Supplier Code: ———

Manufacturer: s

Date of Receipt: Apr.8, 2018 Testperiod: ~ Apr.8, 2018 —Apr.19, 2018
Test Request: Please refer to following page(s).

Test Result: Please refer to following page(s).

Conclusion: Please refer to follbwing page(s).

Edtedby Z©€ Zq:‘g Reviewed by _{ami. zg Approved by ng Yo

, £
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OF emmommms §
< g el iy &
GUANGZHOU GRG MET! om&;ﬁif LD,

eg‘% :Aprd &;}201
DIV
This test report is responsible for the tested samples only. Without permission of the test center this test report is not permitted to be dupli . The test

report is invalid without the specialized stamp of GUANGZHOU GRG METROLOGY & TEST CO., LTD. The test report is invalid if altered. Objections to the test report
must be submitted to GUANGZHOU GRG METROLOGY & TEST CO., LTD. within 15 days.

GUANGZHOU GRG METROLOGY & TEST CO., LTD.

Address: 163 Pingyun Road West of Huangpu Avenue Tianhe District Guangzhou City, 510656, P. R. China
Tel: +86-020-66664900 FAX: +86-020-38698685 http://www.grgtest.com

Page 1 of 3
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TEST REPORT

CheckCode: 211822
Report No. : C201711139686-44E

No. Test Item

Client and Regulation Requirements

Conclusion

6 | Formaldehyde Limit< 0.05ppm

Comply

Sample description:

1. Light brown plywood with black coating

Test Result(s):

Formaldehyde

Test Method: With reference to ASTM D 5582-2014, analysis with UV-Vis spectrophotometer.

Result
Test Item ] Unit MDL
Formaldehyde (HCHO) N.D. pg/mL 0.01

Remark: 1) pg/mL = ppm

2)“N.D.” = Not Detected (Below Method Detection Limit)
3) MDL = method detection limit

GUANGZHOU GRG METROLOGY & TEST CO., LTD.

Address: 163 Pingyun Road West of Huangpu Avenue Tianhe District Guangzhou City, 510656, P. R. China
Tel: +86-020-66664900 FAX: +86-020-38698685 http://www.grgtest.com

Page 2 of 3
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TEST REPORT

CheckCode: 211822
Report No. : C201711139686-44E

Photo of Sample

-—-—----End of Report---—------

GUANGZHOU GRG METROLOGY & TEST CO.,, LTD.
Address: 163 Pingyun Road West of Huangpu Avenue Tianhe District Guangzhou City, 510656, P. R. China
Tel: +86-020-66664900 FAX: +86-020-38698685 http://www.grgtest.com
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